

ROLLING MILL TEST REPORT

GENERALS:

DATE : 8/23/11

CUSTOMER: HESA ANAPAC Y CIAS, S.A. DE

ORDER : 003835 CONTRAT N003974 REMISION: 0010012- 2

PRODUCT : ANGLE 1x1x1/8"

SPECIFICATION PRODUCT A36/ A36M-08 SHIPPEOCURRE

WEIGHT (KG/MT) : 1.192 LENGTH (MIS) 6.10

** MADE IN MEXICO **

CHEMICAL ANALYSIS:

HEAT	% P	% S	% C	% CU	% MO	% SI	% NI	% CR	% V	% MN	C.E.
480996	.0140	.0400	.2300	.4100	.0250	.1900	.1200	.1600		.9000	.4300

MECHANICAL PROPERTIES AND PHYSICAL:

HEAT	YIELD POINT (LB/IN ²)	TENSILE STRENGTH (LB/IN ²)	(%) ELONGATION (2")	BEND TEST
480996	58,540	81,280	27	O.K.

BUNDLES BY HEAT

HEAT
480996 ELH00598 ELH00600 ELH00603 ELH00604 ELH00605 ELH00606 ELH00607 ELH00609 ELH00610 ELH00611
480996 ELH00635 ELH00636 ELH00637 ELH00642 ELH00643 ELH00644 ELH00645

